TUV Rheinland Nederland B.V.

Return address: P.O. box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring Coral N.V.
Att.: Mr. R. Koomen

P.O. Box 17

1560 AA

KROMMENIE

The Netherlands

Report

Project number : T11-33626
Report number : T11.33626.04br

Received:
A sample of floor covering, entrance mat, marked as: “Coral Welcome FR”;
TUV sample reference: MT11-33626.02.

Request:
Classification of burning behaviour according to EN 13501-1:2007; tested while the
specimen is glued to the substrate with Eurocol 540.

Test method:

Identification parameters :EN 1307.
Ignitability (direct impingement of flame) : EN ISO 11925-2.
Reaction to fire (radiant panel) : EN ISO 9239-1.

Results:
See page two up to and including three.

Appendix:
See page four up to and including eleven.
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Parking and delivery:
Josink Esweg 10
7545 PN Enschede
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Date
19-10-2011

Project number
T11-33626

Report number
T11.33626.04br

Phone number client
+31 75 627 3273

Fax number client
+31 75 627 3274

Article
Coral Welcome FR
Tested glued.

Appendix
| : Flooring Radiant Panel Single
Specimen Report — 8 pages

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,
dated November 17th 2010



TEST RESULTS

» Identification parameters EN 1307:2008

Type of manufacture

Type of pile

Type of use surface

Type of secondary backing
Pile Fibre

Total mass per unit area g/m”

Effective pile mass, g/m”
Total thickness, mm
Thickness of the pile, mm
Pile density, g/cm3
Gauge (G), inch
Stitches/10 cm

Number of tufts/m*

* = manufacturer's declaration

: tufted

: cut pile

: patterned (stripes)
: latex backing (synthetic)
: 100% PA*

1 2726

1 625

1 7.6

1 4.4

:0.14

1 9/64

129

: 81,200

> Ignitability EN-ISO 11925-2:2010

Conditioning time, climate
Date of testing
Description of substrate
Flame application

:min. 3 days, 23 +£2°Cand 50 £ 5 %
126-09-2011

: 6 mm. Fibre cement board, 1800 kg/mB.
: Surface.

Application time : 15 seconds.
Direction: In production Across production
Total burning time'(15 s) 15 15 15 15 15 15
Flame tip reaches 150 mm

no no no no no no
(s)
Extent of damaged area, 73 71 70 69 7 70
length (mm)
Extent of damaged area,
P 15 15 15 14 14 15
Material melts (yes/no) yes yes yes yes yes yes
Shrinks away2 (yes/no) no no no no no no
Glowing3(sec) no no no no no no
Flaming debris (yes/no) no no no no no no
Ignition of filter paper

no no no no no no
(yes/no)

1 Inclusive a flame application time of 15 or 30 seconds with surface or edge impingement
2 Shrinks away from flame without being ignited

3 The time at which it occurs and its duration
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Date
TEST RESULTS - follow-up S
»  Radiant Panel test ISO 9239-1:2010 Project number
T11-33626
Date of testing :04-10-2011(1+2) and 17-10-2011 (3+4)
Conditioning time, climate : Sdays,234+£2°Cand 50+5 % Report number
Description of substrate : Fibre cement board, 8+2 mm ,1800+200 kg/m’ T11.33626.04br
conforming to EN 13238. Arti
. icle
Sampling procedure : by contractor. Coral Welcome FR
Description of cleaning used  : none. Tested glued.
Fixing method : fixed with Eurocol 540.
Page
- 311
Test Flame CRF Peak light Smoke
specimen, spread attenuation | production
orientation (cm) (kW/mz) (%) (%.min)
1,1 5.0 >10.9 0.8 3
2, 1 5.0 >210.9 0.8 4
3, 1 6.0 >10.9 1.5 6
4, 1 5.0 >10.9 0.9 4
Mean 5.3 >10.9 1.1 5

Remarks: no flashing, transitory- or sustained flaming,
* specimen extinguished naturally

CONCLUSION
According to EN 13501:2007 the tested sample of the aforementioned quality
Coral Welcome FR fixed with Eurocol 540 meets the requirements of Class Bg - s1.

Statement

The test results relate to the behaviour of the test specimens of the examined product
under the particular conditions of the test; they are not intended to be the sole criterion
for assessing the potential fire hazard of the product in use.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced, except in full, without the written
approval of the testing laboratory.

Author: e Review: b.a R Beaclco ~M

Mr. J. Brinks

parl of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
photoprint, microfilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V., the rights and
obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded between the
contracting parties. © 2010 TUV Rheinland Nederland B.V.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produeced with the Fire Testimg Technnlogy FRPSoltsoltwarc

Flooring Radiant Panel Single Specimen Report

Standard
Laborutory
Sponsor

Drate ol test

Specimen description

: EN IS0 9239-1:2002
: TUV Rheinland Nederland B.V.
: Forbo Flooring Coral - Welcome FR - TH-33626 -

glued with Eurocol 540 (2 27-10-201 |

s Oct, 04 2011

s MT11-33626.02

I'est name : Prod #1
File name s DAFRPEILESY 11O0007.CSV
Test number in series 4

Flux ealibration file name

I'hickness (mm)
Duensity {kg/m?)

Fest duration
Substride used?
Suhstride
Fixing method

P CAFRPSOFTCALIBFLX TT004.CSV

212 minutes 17 seconds (737 8)
2 Yes

: Calcium silicate

adhesive

Conditioned? :Yes
Conditioning temp. (*C) 123
Conditioning RI1 (%) 130

Test Results

Time to ignition

Time o flameout
Extent of burning (mm)

Critical flux al extinguishment (KW/m-)

HE-10 (kW/m?)
HE-20 (KW/n?)
HE-30 (kWim')

: 2 minutes 14 seconds (134 )
12 minutes 15 seconcls (735 s}
250

i 10,9

1= 10,9

1= 109

cw= 09

Flame spread w100 minutes (mm)
Flame spread at 200 minutes (mm)
Flame spread ut 30 minutes (mm)
Peak light attenuation (%)

Time to peak light attenuation
Total integrated smoke (%.min)
Potential classification

Smoke production classification

Phst resulis refate only i the behayour of the specimens of the product under the particalar conditions o the festz thay

250

o1

-1

1 (1L78

8 minutes 135 seconds (495 5)
+ 3002

: A2Z(M/BU)
|

are nod nfencded o be the sele erierion for assessing the petential hire hugard of the product in use,
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Project number

T11-33626
Repors produced wath the bie foshng Techaiogy FRISol solvwa ot Report number
T11.33626.04br

Smoke Graph .
Article

100 Coral Welcome FR
Tested glued.
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Test nume : Prod #1
File nome @ DAFRPFILES T TO0007.CSV

Rake Results

Pemition (mm) Time (90 Flux (W™ Qsh (MIime) Posidon (emy) Time () Flux (kWm0 Osb oM 'm?}

ol . 113 - S0 3.7
BIE - 10,5 60 3.4
toh g8 - Gl 2.0
210 - sl - Gnll B,
200 - ol - 710 L
o - 7.1 - 7ol 1.6
Anb - 0.1 - A10 14
210 - 3.2 - Rl 13
260 4.3 - 10 I.2

Comments

Spuecimen extinguished naturally,

These results selate eoly e the behavioar of the specmens of the prodect vrder the pariculur condions of fhe tesi thay

are net intended e be the sole ertenon bor assessing the potential fire hazard of the product m use,



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report presluced with the Fire Testing Technology FREScl saftware

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsar

Date of 1est

Specimen description
I'est name
File name
Test number in series

Flux calibration file name

Thickness (mm)
Density (kg/m)

Test duration

Subsirate used?
Substiaie

Fixing method
Conditioned?
Canditioning temp. (*C)
Conditioning RH (%)

Test Results

Time (0 ignition

Thme o flameout
Extent ol burning (mm)

Critical flux at extinguishment (kW/m-)

HE-10 (KW/m*)
HE-20 (KW/m-)
HFF-30 (kWim)

: liEﬁJ 1SO Y239-1:2002
- TUV Rheinland Nederland B.V.
: Forbo Flooring Coral - Welcome FR - T11-33626 -

glued with Eurocol S40 @ 27-10-2011

:Qct. 04 2011

CMTI-33626.02

s Across #1

: DAFRPFILESY T IO0008.CSV
14

 CAFRPSOFTMCALIBFLX1T004.CSY

212 minutes 42 seconds (762 8)
D Yes

: Calcium silicate

sadhesive

2 minutes 03 seconds (123 %)
<12 minutes 36 seconds (7365)
250

>= 109

1 5=109

1= 119

>= 0.9

Flame spread at 1 minutes (mm)
Flame spread at 20 minutes (mm)
Flamue spread at 30 minates (mm)
Peak light attenuation (%)

Time to peak light attenuation
Totual integrated smoke (%.min)
Potential classification

Smioke production classification

These resulls reiate only 1o the dehaviour of the specimens of the product under the particular condilions of the test; thes

50

i1

-1

(0.79

: 8 minutes 03 seconds (483 s)
1 4.36

D AZN)/B(M
: 51

are aof mierded o be the sole cniterion tor assessing the poential Nire hazard of the prodoet in pse.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repart prodused sath the Fae Teanag Techaology FRESO sateare

100

80

60

40

20

Transmission/Attenuation {%)

Smoke Graph

0.0 25

Test name : Across #1

5.0 7.5 10.0

Time {min)
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Comments

Rake Results

310
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GE
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v

Specimen extinguished naturally.

These resulis relate oniy o the hehaviour of the specimens of the product undes the particutor conditons of the test: they
assessing the potentind Dire hazard of the product inuse,

are not interded to e the sole aritcnon fes

Position cmm} Tome fn) Flux (kW) O (Mbimh)

S T T T e
o 3 S

fa lan
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tepant prodioed wth the bue Tesing bechnology PRPSaoT solfere

APPENDIX I: Flooring Radiant Panel Single Specimen Report

prage 1

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
GLUED

Date of test

Specimen description
Tesl nume
Fite name
Test number in series

Flux calibration file name

Thickness (mm)
Depsity (kg/m')

Test duration
Substrate used?
Substrale
Fixing method

CENISO U239-1:20002
: TUV Rheinland Nederland BV,
: Forob Flooring Coral - Coral Welcome FR - T1-33626 -

s Ot 172011

tMT11.33626.02

s ACTOss #2

: DAFRPFILES LTTO0015.CSY
14

s CAFRPSOFTWCALIBIFLXTIOU4.CSY

: 12 minutes 08 scconds (728 s)
s YR

: Calcium silicate

s addhesive

Conditioned? D Yes

Conditioning wemp, {7C) +23

Conditioning RH (%) ual)

Test Results

Time 10 ignition : 2 minutes 01 seconds (121 5)
Thne 10 flameout ;12 minutes 06 seconds (7206 8)
Fxtent of burning (mn) 160

Critical Hux at extinguishment (KW/m-) pw= {09

HEF-HH(RW/m™) - 1R

FIF-20 (kKW/im?) tx= 109

HE-30 (kW/m™) 1= 10L9

Flame spread at 10 minutes (mm) 26l

Flame spread at 20 minutes (mm) -1

Flame spread at 30 minutes (mm) -1

Peak light attenuation (%) : 1.47

Time to peak light attenuation : 5 minutes 32 seconds (332 )
Tolal integrated smoke (% .min) 1 6.29

Potential classification : AZ(TY/B(1)

Smake production classification sl

These resuils relate only o the behaviour of the specimens of the product ander the particular conditions of the st they
are notintended o be the sole critenon for assessing the potential Dire hazard of the product in use.
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Project number

T11-33626
Reporn oraduced wiih tae brre Fasting Peeknatogy FRESel sofwar P
Report number
Smoke Graph T11.33626.04br
100 Article
Coral Welcome FR

_ B0 Tested glued.
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Tesl name  : Across #2
File name  : DAFRPFILESO 11O0015.CSV

Rake Results

Position (mam) Time (8) Flan (kW3 Osh (MEm?) Position (mm) Fime (s) Flux (gAWoar) Oso (Ml

ol S 1.2 382 LR - A7
110 ? 1.8 apt : 3
16i) - URY] - 610 2.6
21 9.1 - 660 2.2
2600 - 8.1 . 71 - 1.8
30 - 71 0l - 1.6
3l - 6.l |0 - 1.4
4 1) - & - R60 - 1.3
4in) E 43 gt 1.2
Comments

Specimen extinguished naturally.

Fliese resnlis

by o the bohaveour of the specimans of the product under the parlicelar conditions of thy st thes

are s e 1w the sele criterion for s g the potentzad Lre hacand of the product m ase.




APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repeae proshiced wath e e Testmg Tecknaiogy FRPSol softwaie

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
GLULD
Date of test

Specimen description
Test name
File name
Test number in series

Flux calibration file name

I'hickness (mm)
Density (kp/m')

I'est duration

T EN 180 9234-1:2002
: TUV Rheinlund Nederland B.V.
: Forob Flooring Coral - Coral Welcome FR - T1T-33026 -

$Oct, 172001
cMT11.33626.02

s Across #3

CDAFRPFILES O0016.C8Y
4

C CAFRPSOFTVCALIBAFLX TTOO04.CSY

212 minutes 1) seconds (7305)

Substrate used? : Yes

Substrate ¢ Caleium silicate

Fixing method : adhesive

Conditioned? : Yes

Conditioning temp. ("Cy 23

Conditioning RH (%) 130

Test Results

Time 1o ignition : 2 minutes 01 seconds (121 5)
Time 10 flameout 2 12 minutes 08 seconds {728 5)
Extent of burning {(mm) 50

Critical flux al extinguishment (kW/m?) >= 109

HF-10 (kW/m™) =104

HE-20 (kW,m") w= 109

HIF-30 (KWm*) e HLY

Flame spread at HEminutes (mm) 54

Flame spread at 20 minules (mm) 1=l

Flame spread at 30 minules (mm) c-l

Peuk light attenuation (%) 04

Time to peak light altenuation ;4 minutes 31 scconds {271 8)
Total integrited smoke (%e.min) :4.25

Potential classification + A2(M/BUD

Smoke production classification 18l

These

Its relate only 19 the behaviour of the specimens of the product under the particular conditions o U test: they

ure nolinended (0 be the sole criterion for assessing the potentzal Bire hazard of the product inase.
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Project number

T11-33626
RKepart prachiierd with the Fre Testing $echnalogy FRENof salneare mes 2
Report number
Smoke Graph T11.33626.04br
100 Article
Coral Welcome FR
80 Tested glued.

:ﬁ
s Page
£ ¥ 1111
2
s
<
T a0
Q
@
£ 20
&
=

0

0.0 2.5 5.0 7.5 10.0 12.5 15.0

Time (min)

Test name - Across #3
File name DAFRPFILESUT100016.CSY

Rake Results

Position tmm) Time () Flux (kWimey Qsh (MEm?y Position (mm) Time (5) Flux (kWrm#) Osh MIm®)y
ol Z 1.1 g SN - 3.7
1) IS . 3601 31
160 PURH - Gl 2idy
2o . u_i E Hint - 2
20t - N1 - 710 1R
30 - Tk 764 1.0
A6i) .1 81U 1.4
EX L 86l 1.3
46t B un 12

Comments

Specimen extinguished naturally.

hese tesulls rebate only o e behaviour of the speaimens of the product under the parncnlar comdions af fhe test hey
are ot micnded o e the sale eriterion or assessing the posential Tire hazard of the product in use




